
 

Licence: L9335/2022/1 

IR-T13 Decision Report Template (short) v3.0 (May 2021)  i 

 

 

Application for Licence  

Part V Division 3 of the Environmental Protection Act 1986 

Licence Number L9335/2022/1 

  

Applicant Thunderbird Operations Pty Ltd 

ACN 611 351 743 

  

File number DER2022/000219 

  

Premises Thunderbird Mineral Sands Project 

 

 Legal description -  

Mining tenement L04/85 and part of M04/459  

As defined by the coordinates in Schedule 2 of the licence  

As defined by the premises maps attached to the issued 
licence 

  

Date of report 14/12/2022 

 

Decision 

 

Licence granted 

 

 

 

 

 

Alana Kidd 

Manager, Resource Industries 

an officer delegated under section 20 of the Environmental Protection Act 1986 (WA)   
[...]
Figure 2: Mining Unit Plant (MUP) to be located within the mine void ....................................... 3 

Figure 4: Distance to sensitive receptors ................................................................................ 16 

Figure 4: WWTP infrastructure ............................................................................................... 23 

Figure 5: Spray field with sprinkler detail ................................................................................ 24 

Figure 6: Landfill cell and bioremediation facility design ......................................................... 25 

Figure 7: Layout of landfill facility ........................................................................................... 26 

 

 



 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  1 

1. Decision summary  

This decision report documents the assessment of potential risks to the environment and public 
health from emissions and discharges during the operation of the premises. As a result of this 
assessment, licence L9335/2022/1 has been granted.  

2. Scope of assessment 

 Regulatory framework 

In completing the assessment documented in this decision report, the Department of Water and 
Environmental Regulation (the department; DWER) has considered and given due regard to its 
regulatory framework and relevant policy documents which are available at 
https://dwer.wa.gov.au/regulatory-documents. 

 Application summary and overview of premises 

On 23 May 2022, the applicant submitted an application for a works approval to the department 
under section 54 of the Environmental Protection Act 1986 (EP Act). 

The application is for a licence relating to mineral sand mining, wastewater treatment and landfill 
activities at the premises. Stage One of mining is to commence under this licence. The process 
plant and above ground TSF will be applied for as amendments to the licence after construction 
under works approval W6072/2017/1. The premises is approximately 75 km southwest of Derby. 

The premises relates to the categories and assessed production capacity under Schedule 1 of 
the Environmental Protection Regulations 1987 (EP Regulations) which are defined in licence 
L9335/2022/1. The infrastructure and equipment relating to the premises category and any 
associated activities which the department has considered in line with Guideline: Risk 
Assessments (DWER 2020) are outlined in licence L9335/2022/1.  

Background 

The proposed Thunderbird Mineral Sands Project is a large-scale mineral sands (also known 
as heavy mineral sands) mine on the Dampier Peninsula within the west Kimberley region, 
approximately 75 km south-west of Derby and 90 km north-east of Broome, in the Shire of 
Broome. The ore reserve is 15.6 million bank cubic meters (BCM)1 (31.2 million tonnes) of 
valuable heavy mineral in an ore body of 340 million BCM of predominantly quartz sand. The 
products proposed to be extracted from the ore, as detailed in the amendments to works 
approval W6088/2017/1, are:  

• magnetic concentrate (MC), a low-grade ilmenite product; 

• non-magnetic concentrate (NMC) product containing zircon and rutile; and 

• paramagnetic concentrate (PMC) co-product containing titanium units in combination 
with iron oxides and monazite. 

The life of mine is planned to be 40 years. 

W6072/2017/1 was granted in 2018 to authorise the initial works in relation to the preliminary 
mining. W6088/2017/1 was issued on 21 August 2018 to authorise the construction of mineral 
sand processing, wastewater treatment and landfill infrastructure. Subsequent amendments to 
W6088/2017/1 have been made as the proposed processing methods have been revised and 
further wastewater treatment is planned. 

 

1 Bank cubic metres - the volume of the original rock in situ prior to blasting and excavation. 

https://dwer.wa.gov.au/regulatory-documents


 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  2 

The works authorised by W6088/2017/1 have been staged, with the stages named Phases 2 – 
5. Phase 2 was the construction of the wastewater treatment plants and irrigation fields and the 
landfill. Phase 2 had been partially completed at the time of the application for a licence with an 
environmental compliance report provided for WWTP1 and the landfill, including a 
bioremediation pad. 

Stage 1 mining is not included in any of the Phases of works authorised by W6088/2017/1 as it 
does not include construction and all clearing is done under the authorisation of Ministerial 
Statement 1080. 

The infrastructure of wastewater treatment plant 1 (WWTP 1) located at the accommodation 
camp and the landfill located at the mining operations area have been constructed and are 
operating under time limited operation conditions on W6072/2017/1. Stage 1 of mining above 
the groundwater table, prior to processing, is to be commenced under this licence. 

Prescribed activities under licence L9335/2022/1 

Category 8 – Mineral sands mining 

Category 8 includes the following activities: 

• clearing large areas of land; 

• transporting large volumes of topsoil, overburden, rocks, and sand with earthmoving and 
mining equipment; 

• dewatering, and storage and disposal of dewatering effluent; 

• wet (dredging) or dry mining of ore; 

• wet or dry concentration of mineral sands ore to produce heavy mineral concentrate 
(HMC), and sand and clay tailings; 

• onsite or offsite secondary processing producing ilmenite, rutile, zircon, leucoxene, 
monazite, staurolite, kyanite or garnet, and process tailings from HMC;  

• onsite disposal of waste generated from offsite mineral sands processing (not including 
downstream chemical manufacturing); and  

• disposal of sand, clay, and ore processing tailings either separately or together into 
specific containment structures or into mined voids. (DWER 2018) 

The successive clearing of the mining area and rehabilitation is regulated under Ministerial 
Statement 1080 to produce habitat suitable for the Greater Bilby. 

The Stage 1 activities that are Category 8 activities and managed under the conditions of this 
licence are: 

• transporting large volumes of topsoil, overburden, rocks, and sand with earthmoving and 
mining equipment; 

• dry mining of ore; and 

• wet or dry concentration of mineral sands ore to produce heavy mineral concentrate 
(HMC), and sand and clay tailings; in Stage 1 this step will be confined to screening of 
ore and stockpiling of material until the construction of the processing plant. 

Bulk mining techniques of the deposit, employing heavy earthmoving equipment, will be 
employed to achieve the proposed processing rate of 12.5 million tonnes per annum (Mtpa). 

For mine planning purposes, the deposit area has been divided up into blocks approximately 
200 m long by 100 m wide. These will be sequentially mined, backfilled and rehabilitated 
commencing at the north eastern extent of the deposit. (Figure 1)   

The mining sequence will typically be: 

• Vegetation and topsoil removed and stored for future rehabilitation. 



 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  3 

• Unmineralised overburden removed and either: 
o Stored adjacent to the pit void area for later use. 
o Transported directly to mined areas for pit backfill. 

• Mineralised (low grade) overburden will be removed and either:  
o Stockpiled atop future ore blocks and opportunistically used for process feed.  
o Transported directly to mined areas for pit backfill. 

• Ore will be excavated and transported to a Mining Unit Plant (MUP) located on the 
mining excavation floor, close to the active mine face The MUP will screen out coarse 
material to be returned to the mine void or used for ongoing site infrastructure. (Figure 
2). Once the processing infrastructure is constructed the screened ore will be pumped 
as a slurry to a wet concentrator plant. It is noted the MUP will be mobile, and its 
location will move during the mine life within the pit voids.  

 

Figure 1: Conceptual mining method schematic 

 

Figure 2: Mining Unit Plant (MUP) to be located within the mine void 

The initial mining phase is restricted to mining up to a depth of 38 metres below ground level 
(mbgl) with a surface footprint of 206 hectares (ha). The depth of the Broome Sandstone Aquifer 



 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  4 

within the footprint area is at or below the deepest of the proposed pit floor levels (90 m to 75m 
AHD). The applicant advises that the initial mining will be above the water table and mine 
dewatering will be minimal, comprising collection and management of wet season rainfall. 
Regulation under Category 6: Mine Dewatering is not expected to be required for Stage One of 
mining.  

Category 54 – Sewage facility 

WWTP1 for the accommodation camp consists of a containerised five stage wastewater 
treatment process housed in a 40 foot sea container with external balance and irrigation tanks. 
Polishing infrastructure has also been constructed to increase quality of effluent discharged to 
the environment. Treated effluent is discharged to a spray field via an above ground sprinkler 
arrangement. (Appendix 2: Figure 4 and Figure 5) 

The WWTP1 is designed for a maximum capacity of 100 m3/day, accommodating for 350 L per 
person per day for up to 250 people, and producing a total estimated output of 70 m3/day. Peak 
influent flow to WWTP1 is 16 m3/hr. The WWTP process is summarised in Table 1. 

Table 1: WWTP 1 process stages and infrastructure 

Stage  Infrastructure Description 

1 Sewage pump 
station 

Raw sewage is gravity fed from its source via buried piping into 
suitably located pump pits/stations prior to being pumped to the 
WWTP1.  

2 Inlet Screen Raw effluent passes through a screen to remove coarse suspended 
solids (inorganic waste) from the wastewater. 

3 Balance tank (22 
kL poly tank) 

This tank provides a controlled flow twice daily into primary tank one.  

4 Primary tank 1 
An anaerobic tank for holding/mixing to introduce sludge drawn from 
the clarifier to the influent.  
 

5 Primary tank 2 
An anoxic tank which allows bacteria to convert oxidised nitrogen in 
solution to nitrogen gas. 

6 Primary tank 3 
An aeration tank where oxygen provided via a mixing aerator 
controlled via timers set to maintain dissolved oxygen levels between 
1 – 2 mg/L. This allows for oxidation of nutrients, reduction of 
ammonia, BOD, COD and the like.  

7 Clarifier tank 
The tank where the suspended activated sludge is settled out. 
Influent is dosed and mixed with Poly Aluminium Chloride (PAC) 
which binds the particles together. Treated effluent passes into the 
chlorine contact tank. Settled sludge is pumped to primary tank 1. 

8 Chlorine contact 
tank 

This tank is where chlorine is added via tablet form to reach and 
maintain a chlorine residue of around 2 mg/L. This tank also allows 
for 30 minutes retention and contact time before entering the final 
irrigation tank. 

 Polishing plant 
This plant filters the effluent prior to collection in the irrigation tank.  

9 Irrigation tank 
The treated effluent is held in this tank and discharged through the 
irrigation flow meter to the spray field. 

10 Spray field 
The spray field is a fenced off area which incorporates sprinklers to 
dispose of the treated wastewater through irrigation. 

11 Sludge thickening 
tank 

(9.5 kL poly tank) 

This is used to thicken excess sludge ready for removal via a waste 
disposal truck. The effluent from this process overflows into a sump 
and is returned to the balance tank. 



 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  5 

 

The resultant effluent quality that is to be disposed of via the irrigation field is provided in Table 
2. 

Table 2: WWTP 1 effluent specifications 

Analyte Units Value 

Biochemical oxygen demand (BOD) mg/L <20 

Total suspended solids (TSS) mg/L <30 

Total nitrogen mg/L <20 

Total phosphorous mg/L <2 

Free chlorine mg/L 0.5-2.0 

pH - 6.5-8.5 

E. coli Cfu/100 mL <10 

The spray field has been constructed within an area of 7.2 ha. The irrigation is via hammerhead 
sprinkler systems that are designed to irrigate an area of 30m diameter each sprinkler. 

A compliance report was provided for the construction of the WWTP was provided on 30 May 
2022 and reviewed during validation of the application of this licence. The construction was 
found to be compliant with the works approval and suitable to commence limited time operations 
under the works approval.  

Category 89 – Putrescible landfill 

The landfill is sized to deal with waste generated from 300 construction workers over a two year 
period and 180 permanent staff for the remainder of the project life. The volume of waste to be 
dealt with over the project life span is calculated to be 43,800 m³ (a nominated design capacity 
of 1,100 tpa). 

The total area of the landfill is 240mx340m (81,600m2) with each cell approximately 40 m long 
by 20 m wide by 4 m deep. The design approved under W6088/2017/1 was for cells 
approximately 30 m x 10 m x4 m, the increase in size of each cell is length and width rather 
than depth. The 40 m design length incorporates a ramp down into the trench where waste will 
be deposited and compacted prior to additional waste being deposited. 

The most significant environmental risk identified in the assessment of the facility in the works 
approval was contamination of groundwater, this risk is not significantly increased as the cells 
will not be deeper than the original proposed design. 

Each cell will be surrounded by an earthen bund of approximately 1 m in height to prevent 
surface water runoff entering the cell. Additionally, a firebreak of at least 3 m will be maintained 
around the perimeter of the facility. 

An appropriately sized, fauna proof fence surrounds the boundary of the landfill facility with 
entrance and exit gates and appropriate signage.  

Bioremediation facility 

A bioremediation facility is included in the landfill facility footprint. This was not assessed under 
W6088/2017/1 as it is not a prescribed activity in Schedule 1 of the Environmental Protection 
Regulations 1987. Bioremediation is however, an activity directly related to category 8 as the 
carrying out of mining will generate a significant volume of hydrocarbon contaminated soils due 



 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  6 

to maintenance of vehicles and equipment, or spills or leaks from containment of hydrocarbons. 
It is also infrastructure that is included as part of the landfill regulated under this licence. 

The facility is comprised of two cells, each 25 m x 50m. Each cell is HDPE lined and bunded 
with a layer of protective soil to prevent damage to the HDPE membrane. The two lengths of 
each the cell will be approximately 1 m high. The front and rear access to the cell will be a 
ramped 0.5 m high earthen bund so that vehicles can access the cell and runoff is contained. A 
shallow V-drain is around the perimeter to divert stormwater away from the area.  

For the design of the landfill and bioremediation cells and the design of the landfill facility refer 
to Appendix 2: Figure 6 and Figure 7.



 

Licence: L9335/2022/1 

IR-T13 Decision report template (short) v3.0 (May 2021)  7 

Naturally occurring radiological material  

Mineral sands mining and processing may result in the concentration of Naturally Occurring 
Radiological Material (NORM). This can produce radiological risks. Ore at the premises will have 
NORM of less than the 1 Bq/g definition of a radioactive substance (0.71 Bq/g Uranium and 
0.26 Bq/g Thorium).  

The future ore concentrates from the processing of mineral sands at this premises will have a 
higher level of radioactivity, but the levels are still expected to be low enough to be exempt from 